SPORTON LAB.

FCC RF Test Report Report No. : FG073101B

FR1 n2 / 15MHz / DFT-S OFDM / 64QAM

Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
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|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 948,37331 MHz | ~40,27 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 95273613 Mz -53.24 dBm -40,24 dp
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75583 GHz | 24,44 0B 1.000 GHz 1.840 GHz | 1.000 MHz 1.75667 GHz | -24.44 dB
1.920 GHz | 3,000 GHz 1.000 MHz | 1.03206 GHz —48,75 dBm | -35,75 R 1.920 GHz | 3.000 GHz 1.000 MHz | -31.24 dB
3.000 GHz 2,000 GHz | 1.000 MHz -47,18 dBm -34.18 dB 3.000 GHz 2.000 GHz | 1.000 MHz -34.31 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -50.10 dBm. ~37.10 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -50.07 dBm | ~37.07.d8 |
13.000 GHz 19,500 GHz 1.000 MHz -40.03 dém -36.02 dB 13.000 GHz 12500 GHz 1.000 MHz -49.00 dBm -36.00 dB
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Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 909.59270 MHz | -5 —40,21 d
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75499 GHz | -24,57 dB
3,000 GHz 1.000 MHz | 1.08892 GHz ~47.35 dBm | -34,35 R
2,000 GHz | 1.000 MHz 3.79118 GHz | -46.57 dBm -33.57 dB
2.0 | 13.000 GHz 1.000 MHz | 12.84727 GHz | -50.00 dBm ~37.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 990 GHz -49.00 dBm -36.0% dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2/15MHz / DFT-S OFDM / 256QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

l:E’
Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
SGL Count 1007100
(@1 AvgPwr
Limit ¢heck
NE_ABS 10 deRP—EPURIONS LINE ABS
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-60 dB
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-20 der -80 dBm
-40 der 90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 93915292 MHz | 53.66 dBm 40,66 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 93334563 Mhz -53,90 dBm -40,90 df
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75163 GHz | 61 dBm -28,61 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.75205 GHz | -41.67 dém -28,67 dB
1.920 GHz | 3,000 GHz 1.000 MHz | 1.03537 GHz -46,15 dBm -33,15 R 1.920 GHz | 3.000 GHz 1.000 MHz | 1.06660 GHz -43.65 dBm -30.55 d&
3.000 GHz 2,000 GHz | 1.000 MHz 656942 GHz | -43,18 dBm -36.19 dB 3.000 GHz 2.000 GHz | 1.000 MHz 6. -45.28 dBm -36.28 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.84977 GHz | -48.70 dBm ~35.70 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.¢ -48.34 dBm | ~35.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89453 GHz -44.36 dBm -33.36 dB 13.000 GHz 12500 GHz 1.000 MHz 15. -46.42 dBm -33.42 dB
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Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 53861809 MHz | -54,08 dBm —41,06 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75205 GHz | -41.54 dBm -28,54 dB
3,000 GHz 1.000 MHz | 1.08856 GHz -40,84 dBm -27,84 R
2,000 GHz | 1.000 MHz 6.88292 GHz | -43,06 dBm .06
2.0 | 13.000 GHz 1.000 MHz | 12.84377 GHz | -48.57 dBm -
13.000 GHz 19,500 GHz 1.000 MHz 17.04194 GHz -44.35 dBm 3,35
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2/20MHz / DFT-S OFDM / BPSK

Ref Lovel dem  Offset 5.50 d8 Mode Auto Sweep Ref Lavel dém  Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 966, 79410 MHz | —40,02 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 925,58971 MHz -53,17 dBm -40,17 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75841 GHz | -24,26 0B 1.000 GHz 1.840 GHz | 1.000 MHz 1.758625 GHz | -24,15 dB
1.920 GHz | 3,000 GHz 1.000 MHz | -49.17 dBm | -36.17 dB 1.920 GHz | 3.000 GHz 1.000 MHz | 1 -32.29 d&
3.000 GHz 2,000 GHz | 1.000 MHz ~44.67 dBm -31.67 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3. | -31.45 dB
9.000 GHz | 13.000 GHz 1.000 MHz | s -50.16 dBm ~37.16 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.86827 GHz -43.99 dBm | ~36.99 dB
13.000 GHz 19,500 GHz 1.000 MHz 1 -40.04 dBm -36.04 dB 13.000 GHz 12500 GHz 1.000 MHz 16.33809 GHz -40.08 dBm -36.08 dB
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Ref Level 0,00 dBm  Offset 5.50 d8 Mode Auto Sweep
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 95564468 MHz | -52,97 dBm -39,97 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75499 GHz | -37.99 dém
3,000 GHz 1.000 MHz | 1.97416 GHz -42,61 dBm
2,000 GHz | 1.000 MHz 3.78118 GHz | ~4+.93 dBm
2.0 | 13.000 GHz 1.000 MHz | 12.33433 GHz | -50.20 dBm -
13.000 GHz 19,500 GHz 1.000 MHz 16.76046 GHz -48.90 dBm .9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
SGL Count 1004100
(@1 AvgPwr
Limit ¢heck
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-20 der -80 dBm
-0 der 40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 893.94053 MHz | —40,40 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B832.03148 MHz -53,18 dBm -40,16 d&
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75583 GHz | -24,56 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.758625 GHz | 27 dém -24,27 dB
1.920 GHz | 3,000 GHz 1.000 MHz | 1.04285 GHz -49.31 dBm -36.31 R 1.920 GHz | 3.000 GHz 1.000 MHz | 1.06085 GHz -45.51 dBm ic
3.000 GHz 9.000.GHz | 1.000 MHz 3.701158 GHz | -45.92 dBm -32.92 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.74119 G | -45.33 dBm -32.33 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.86727 GHz | -50.02 dBm ~37.02 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.84777 GHz -50.10 dBm ~37.10 dB |
13.000 GHz 19,500 GHz 1.000 MHz 15.55505 GHz -49.06 dBm -36.06 dB 13.000 GHz 12500 GHz 1.000 MHz 16.71096 GHz -49.02 dBm -36.02 dB
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Ref Level 0,00 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 852.73613 MHz | -53.34 dBm —40,34 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75667 GHz | -37.13 dém -24,13 dB
3,000 GHz 1.000 MHz | 1.98820 GHz -48,35 dBm | -35.85 dR
9.000.GHz | 1.000 MHz 3.78118 GHz | -44.56 dBm -31.56 dB
2.0 | 13.000 GHz 1.000 MHz | 12.35183 GHz | -50.16 dBm ~37.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.34390 GHz -49,11 dBm -36.11 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2 / 20MHz / DFT-S OFDM / 16QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
SGL Count 1004100
(@1 AvgPwr
Limit ¢heck
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Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz | 22 dBm 40,22 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B88.26337 MHz -53,13 dBm -40,13 d&
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75499 GHz | 7.12 dBm -24,12 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.75793 GHz | 10 dém -24,10 d&
1.920 GHz | 3,000 GHz 1.000 MHz | 1.04240 GHz -49,48 dBm | 36,48 R 1.920 GHz | 3.000 GHz 1.000 MHz | 1.06157 -45 44 dBm | -32 44 dB
3.000 GHz 9.000.GHz | 1.000 MHz 3.70118 GHz | -45.98 dBm -32,92 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.74119 G | -45,21 dBm -33.21 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.31934 GHz | -50.03 dBm ~37.03 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.85627 GHz -50.06 dBm ~37.06 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554455 GHz -48.93 dBm -35.92 dB 13.000 GHz 12500 GHz 1.000 MHz 15.20003 GHz -49.02 dBm -36.02 dB
[ id SN L il WIN &
Date 10 AUG 2020 021838 Date 10 AUG 2020 G2:27 15
trum
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 873.09595 MHz | 40,22 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75457 GHz | -24,27 dB
3,000 GHz 1.000 MHz | 1.08892 GHz -48,08 dBm -35.08 R
9.000.GHz | 1.000 MHz -45.58 dBm -32.58 dB
2.0 | 13.000 GHz 1.000 MHz | 7 dBm | ~37.17 dB
13.000 GHz 19,500 GHz 1.000 MHz -40.05 dBm -36.06 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2 / 20MHz / DFT-S OFDM / 64QAM

Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
SGL Count 1007100
(@1 AvgPwr
Limit ¢heck
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Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 92995252 MHz | 10 dBm 40,10 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 94449525 Mz -53,17 dBm -40,17 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75841 GHz | 7.45 dBm -24,45 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.758625 GHz | 29 dém -24,29 B
1.920 GHz | 3,000 GHz 1.000 MHz | 1.04240 GHz -49.38 dBm -36.38 R 1.920 GHz | 3.000 GHz 1.000 MHz | 1.06229 GHz -45,72 dBm | -32.72 dB
3.000 GHz 2,000 GHz | 1.000 MHz 3.70118 GHz | -47,13 dBm -34.13 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.74118 GHz | -47.38 dBm -34.38 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.84977 GHz | -43.94 dBm ~36.94 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.32183 GHz -50.15 dBm | ~37.15 d8 |
13.000 GHz 19,500 GHz 1.000 MHz 1583852 GHz -49.05 dBm -36.06 dB 13.000 GHz 12500 GHz 1.000 MHz 15.80953 GHz -49.07 dBm -36.07 dB
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Ref Level 0,00 dém  Offsat 5.50 dg Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 976.00450 MHz | -53.35 dBm 40,35 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75583 GHz | -37.48 dBm -24,48 0B
3,000 GHz 1.000 MHz | 1.98956 GHz -48.00 dBm | -35.00 dR
2,000 GHz | 1.000 MHz 3.78118 GHz | -47.08 dBm -34.08 dB
2.0 | 13.000 GHz 1.000 MHz | 12.33733 GHz | + dBm ~37.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81953 GHz -36.17 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n2 / 20MHz / DFT-S OFDM / 256QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Offsat 5.50 d8 Mode Auto Sweep Ref Lavel dBm Offset 5.50dB Mode Auto Sweep
SGL Count 1004100
(@1 AvgPwr
Limit ¢heck
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EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
" e — o =0 dBy P g
1 E v B PO b B v
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 68466517 MHz | -53.95 dBm —40,95 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 930.92204 MHz -53.81 dBm —40,
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75205 GHz | -28,52 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.75163 GHz | -41.85 dém -28
1.920 GHz | 3,000 GHz 1.000 MHz | 1.04897 GHz -33,76 C 1.920 GHz | 3.000 GHz 1.000 MHz | 1.06840 GHz -43.12 dBm | -30.12 ¢
3.000 GHz 9.000.GHz | 1.000 MHz 6.88892 GHz | -36.28 dB 3.000 GHz 9.000 GHz | 1.000 MHz | -49.14 dBm -36
9.000 GHz | 13.000 GHz 1.000 MHz | 12.85577 GHz | -48.64 dBm ~35.6% dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 84527 GHz -48.73 dém | -35.7
13.000 GHz 19,500 GHz 1.000 MHz 16.34640 GHz -46.53 dBm -33,52 dB 13.000 GHz 12500 GHz 1.000 MHz 19.35876 GHz -46 46 dBm -33,
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Ref Level 0,00 dém  Offset 5.50 dg Mode Auto Sweep
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 960.97701 MHz | -53.89 dBm —40,89 dB
1.000 GHz 1.840 GHz2 | 1.000 MHz 1.75205 GHz | -41.87 dBm -28,87 dB
3,000 GHz 1.000 MHz | 1.98820 GHz ~41,75 dBm 28,75 R
9.000.GHz | 1.000 MHz 6.97292 GHz | -49,15 dBm -36.15 dB
2.0 | 13.000 GHz 1.000 MHz | 12.80077 GHz | -48.67 dBm ~35.67 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04794 GHz -46.43 dBm -33.43 dB
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wamanas. FCC RF Test Report

Report No. : FG073101B

Frequency Stability

Test Conditions FR1 n2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0003
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0004
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG073101B

5G NR n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 3.77 4.26 5.51 5.94
Middle CH 3.74 4.26 5.51 5.94 PASS
Highest CH 3.54 4.29 5.51 5.91
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 6.46
Middle CH 6.49 PASS
Highest CH 6.49
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size 1 RBO 1 RBO 1 RBO 1 RBO Result
Lowest CH 452 3.86 4.81 5.51
Middle CH 5.07 4.61 5.54 6.58 PASS
Highest CH 4.64 3.86 4.70 5.54
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size 1 RBO Result
Lowest CH 5.54
Middle CH 6.90 PASS
Highest CH 6.93
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SPORTON LAB.

FCC RF Test Report Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

P1/2 BPSK
Lowest Channel / Full RB

QPSK
Lowest Channel / Full RB

& G
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
= =
a1 = a1 =
00 - 00
A |
L i
\ i
1E4 ; 1E4 -
i
|
‘ \
1E I& 1E +
. : |
1E 1E i
CF 8330 Midz — Mean Pwr + 20.00 4B CI B34.0 Miz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y € e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | poise | Mean | Peak | crest | 1 | 10 [ b1%e | oo |
Trace 1 | 2049 gBm 24 43 dem 3.94 da 1.77 6B 3338 3.77 6B 3.91d8 Trace 1 | 2175 gBm | ©6.25 dhm 4.50 da 3 53 da 4.25 d8 4.43 4B
L — L —
] ] PN ] | [—

Dafe Z3ALG 2020 010059 Dafe Z3ALG 2020 01.02:21

Middle Channel / Full RB Middle Channel / Full RB

Date 23 ALG 2020 013852

Date 23 ALG 2020 013807

Spectrum s Spectrum b
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a1 = a1 =
0.0 ' 0.0
\u
\ i
1E4 = 1
1| |
1E i 1E |
|
1E 1E -
1
CF 8365 Midz — Mean Pwr + 20.00 4B CI 8365 Miz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y € e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crost | 0% | 10% [ b1%e | oo |
Trace 1 | 2005 gBm 24 05 dem 4,00 da 17168 3338 3.74 0B 3.91d8 Trace 1 | 2166 oBm 6,11 dem .45 da 2.25 d8 55 da 4.25 d8 4.41d8
— —
J ] AR ] J W
Date. 23 ALG 2020 012113 Date: 23 ALG 2020 012045
Spaetrum (=) Spaetrum (=)
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a g -5-,.*
a1 = a1 =
00 - 00
1
§ 1
\
|
. ‘ i
= = i
| |
| |
1E 1E +
|
| |
1 |
1E 1E 1
CF B39.0 Midz — Mean Pwr + 20.00 4B CI 8390 Miiz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y € e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% | Megan | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2221 dBm | 2553 dhm 3.72d8 1.68 6B 3,138 Trace 1 | 216%oBm 26,16 dhm 4.5 da 2.32 d8 3.94d8 4.26 d8 4.46 0B
 — ¥ — - —
J J W e
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wamanas. FCC RF Test Report

Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Dafe Z3ALG 2020 010259

- -
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
T
o1 - o1 —
00 - 00
) Az
1E4 1 1E4 A
\I |
| |
H 1
1E : 1E "
{ f
1E e 1E ;
CF 8330 Midz — Mean Pwr + 20.00 4B CI B34.0 Miz _ Mean Pwr + 20.00 3B
i y ¢ e Distril Function Samples: 130000 G y ¢ e Distril Function
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [
Trace 1 | 20.69 dBm | 6,60 dhm 5.90 da 2.96 0B .84 4B BEED 577 4B Trace 1 | 2007 gBm 26,61 dhm 5.39 da 3.01 d8 507 d&
L — L
J J 0

J

Dafe Z3ALG 2020 01,0333

Middle Channel / Full RB

Middle Channel / Full RB

J

Date 23 ALG 2020 012004

Spectrum s Spectrum b
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a1 = a1 =
00 - 00
\ \
| iy
1E4 4 154 3
i
\ \
\ |
1E I\ 1E \\
L ‘
1E 1E |
CF 8365 Midz — Mean Pwr + 20.00 4B CI 8365 Miz _ Mean Pwr + 20.00 3B
G y € e Distril Function G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% | Mean | Peak | crest | 0% | 10% [
Trace 1 | 2069 dBm 26,60 dhm 5.91d8 2.96 0B .84 4B Trace 1 | 2015 gBm 26,57 dbm 6.42 da 2.9 d8 507 d&
— L=

i
J

Date 23 ALG 2020 011534

Highest Channel / Full RB

Highest Channel / Full RB

Spaetrum (=) Spaetrum (=)
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
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00 00
\ %
1E4 ) 1E4 A
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{ I
1E iE \
: : |
Il
1E 1E |
CF B39.0 Midz — Mean Pwr + 20.00 4B CI 8390 Miiz _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 266 0Bm 2642 dhm 5.76 da 2.9 6B .84 4B BEED 5.71d8 Trace 1 | 2016 gBm 2647 dbm 6.31 da 2.96 d8 504 d& 541 dB 6.17 08
hi  — ¥ e ——
J ] W J J W

Date 23 ALG 2020 0137 29

Date 23 ALG 2020 013659
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=amanas. FCC RF Test Report Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

256QAM
Lowest Channel / Full RB

Ref Lovel 24.00 cBm  Offset +.00 db
e At 30 i AQT 2 ms ® RBW 20 MKz
(@152 view
:\\ o
1
00
1E4 s
1E \
|
1E L
v
CF B340 Mz Mean Pwr + 20,00 di
i y ¢ e Distril Function Samples: 130000/
Mean | Peak | cCrest | 0% | 10% [ oame | opose |
Trace 1 | 18.24 gBm | 553 dhm 7,68 di 96 0B .10 dB 6,46 0B 7.30 68
e o

Dafe 23ALG 2020 010653

Middle Channel / Full RB

fef Lovel 24.00 dem  Offset 4.80 db
e At nds  AQT 2 ms ® RBW 20 MKz
(@153 view

e |

CF 636 5 Mz
i

Mean Pwr + 20,00 di

y ¢ e Distril Function

Mean | Peak | Crest | 0% | 10% |
Trace 1 | 18.05 gBm 2586 dhm 7.61 d8 96 0B .10 dB
L=

Date 23 ALG 2020 011503

Highest Channel / Full RB

[=
Ref Lovel 24.00 dim  Oftset +.00
e At 30 i AQT 2 ms ® RBW 20 MKz
(@152 view
1
00
1E4
1E -
\
1E !
CF B39.0 Miz Mean Pwr + 20,00 di
i y ¢ e Distril Function Samples: 130000/
Mean | Peak | cCrest | 0% | 10% [ oame | opose |
Trace 1 | 18.12 gBm 2566 dhm 7.74.d8 96 0B .10 dB ©.45 0B 7.22 dB
L= _—
[ TR

Date 73 ALG 2020 013530
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SPORTON LAB.

FCC RF Test Report Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RBO

Lowest Channel / 1IRB0O

- -
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
= i
a1 = a1 =
I
0.0 0.0 i
14 1E4 ‘
1E 1E
1E 1E
CF 8330 Midz — Mean Pwr + 20.00 4B CI B34.0 Miz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 19% [ oame | oose | Mean | Peak | cCrest | 0% | 10% [ b1% | oo |
Trace 1 | 2006 gBm 24,60 dem 4.53 da .45 6B 374 4B .52 0B .55 0B Trace 1 | 19,57 gBm 2371 dbm 395 da 5.55 B 3.77d8 3.85 4B 39148
L — -
) [ EREE ] ] W

Dafe Z3ALG 2020 011539

Dafe 23.ALG 2020 011430

Middle Channel / 1IRBO

Middle Channel / 1IRBO

Spectrum s Spectrum b
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
e
a1
00 - 00 "
.l |
1E4 } 1E- ‘
1E i 1E
1E 1 1E
CF 8365 Midz — CF 8365 Midz _ Mean Pwr + 20.00 3B
i y ¢ e 0 Function G y € e Distril Function Samples: 130000
Mean | Peak | Crest | 0% | 10% | Mean | Peak | crost | 0% | 10% [ b1%e | oo |
Trace 1 | 18.69 dBm 23 75 dhm 5,06 da 2.55 6B .49 dB Trace 1 | 19.15 gBm 2373 dem .59 da 2.76 48 4.52 da 461 d8 4,64 48
— —
J J W e

Date 23 ALG 2020 012148

Date 73 ALG 2020 012340

Highest Channel / 1RBO

Highest Channel / 1RBO

Spectrum s Spectrum b
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
= I
a1 = a1 S
t
00 n 00 |
i |
1E4 1E4 !
|
1E 1E \
| |
1E + 1E
CF B39.0 Midz — Mean Pwr + 20.00 4B CI 8390 Miiz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oam | ooise | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 19,57 gBm 24 55 dem 4,68 da 2.6 6B 383 4B .64 0B .70 0B Trace 1 | 19.68 gBm 23 53 dem 395 da 2.61 d8 380 da 3.85 4B X
— - — T
J L J [Ty

Date 23 ALG 2020 012555

Date 23 ALG 2020 012513
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SPORTON LAB.

FCC RF Test Report Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

16QAM 64QAM

Lowest Channel / 1RBO Lowest Channel / 1IRB0O

Dafe Z3ALG 2020 011238

Dafe 23ALG 2020 011030

- -
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
[ie = [ie e
00 00 =
i
14 ‘ 1E4 +
1E ‘L 1E
|
1E i 1E
CF 8330 Midz — Mean Pwr + 20.00 4B CI B34.0 Miz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 1% [ b1% | oo |
Trace 1 | 18,86 dBm 2360 dhm 433 da 3.04 0B .75 4B +.81 0B .84 4B Trace 1 | 18.19 gBm 2372 dem 5.53da 3.16 4B 5.39 da BEED 5.57 db
T T T
) [ EREE ] ] W

Middle Channel / 1IRBO

Middle Channel / 1IRBO

Raf Level 24.080 dem  Offset 4.80 di

Raf Level 24.080 dem  Offset 4.80 di

e att a0l AQT 2 ms ® RBW. 20 MHZ b Att a0ds  AQT 2 ms @ RBW. 20 MKz

@152 view @152 view

o1 e o1

00 : 00 T

1E4 1E4

1E 1E

|
1E LS {
CF BI6.5 MHz - L -Eun Pwr I-;)ll,llﬂ dB CF BI6.5 MHz B M‘]Eﬂ]’! Pywer \“)I.I,IJH dB

Date 23 ALG 2020 012435

Date 23 ALG 2020 012513

i y ¢ e O Function Samples: 130000 G y ¢ e O Function Samples: 130000
Mean | Peak | cCrest | 0% | 10% | | oo | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 18.00 gBm 23 7B dhm 5.5 da 313 08 .42 db E Trace 1 | 17,57 gBm 2356 dem 6.59 da 3.04 48 6.20 d8 6.55 48 6,61 08
— —
J J W

Highest Channel / 1RBO

Highest Channel / 1RBO

Date 23 ALG 2020 012834

Date 23 ALG 2020 0127 57

Spectrum s Spectrum b
Rof Lovel 24.00 dem  Offset +.00 A6 Rof Lovel 24.00 dem  Offset +.00 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a1 = [ie R
00 | 00
\ i
]
|
1E4 1E4
1E 1E
1E 1E
CF B39.0 Midz — Mean Pwr + 20.00 4B CI 8390 Miiz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opoise | Mean | Peak | crest | 0% | 10 | b1% | oo |
Trace 1 | 18,81 dBm 2347 dem 4,66 da 2.95 6B 451 4B .70 8B .72 0B Trace 1 | 17.97 gem | 2351 dbm 5.53da 3.16 4B 542 da 554 4B 5.57 db
_—
] PN e ] W
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

256QAM

Lowest Channel / 1RBO

| 24.60 GBm  Offset +.80 b
nds  AQT 2 ms ® RBW 20 MKz

I

Dafe Z3ALG 2020 011016

CF B340 Mz Mean Pwr + 20,00 di
i y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opoise |
Trace 1 | 18.17 gem 2371 dem 5.54 da 3.6 0B 542 db E.54 0B 5.5 db
e o

Middle Channel / 1IRBO

Date 23 ALG 2020 012608

sectrim -
Ref Lovel 24.00 cBm  Offset +.00 db
e At 30 i AQT 2 ms ® RBW 20 MKz
(@152 view
1
00
1E4 7
1E |
1E
CF 865 Mz Mean Pwr + 20,00 di
i y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose |
Trace 1 | 16.10 gBm 23 1B dem 7.08 d8 2.81 6B 557 db ©.90 0B 7.10 o8
L= e T
e e

Highest Channel / 1RBO

e
Ref Lovel 24.00 cBm  Offset +.00 db
e At 30 i AQT 2 ms ® RBW 20 MKz
(@152 view
1
00
1E4 LY
|
iE \
1E l
CF B39.0 Miz Mean Pwr + 20,00 di
i y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oam | opose |
Trace 1 | 1614 gBm 2325 dem 7.10 d8 2.76 6B 557 db 6.6 0B 7.10 o8
L=
e e

Date 23 ALG 2020 012717
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=amanas. FCC RF Test Report Report No. : FG073101B

26dB Bandwidth

Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl /BPSK Pl / BPSK Pl /BPSK Pl /BPSK
Lowest CH 5.08 9.81 14.24 20.14
Middle CH 5.04 10.09 14.30 20.30
Highest CH 5.18 10.07 14.30 20.26
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.08 514 9.83 9.73 14.54 14.39 20.14 20.14
Middle CH 5.00 511 9.99 9.85 14.36 14.42 20.26 20.18
Highest CH 5.22 5.01 9.77 9.77 14.39 14.24 20.18 20.14
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 4.92 5.03 9.97 9.75 14.36 14.36 20.06 20.10
Middle CH 5.03 5.24 9.83 9.69 14.12 14.18 20.14 20.06
Highest CH 5.01 5.18 9.69 9.83 14.24 14.30 20.18 20.22
Sporton International (Kunshan) Inc. Page Number : A83 of A223
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wamanas. FCC RF Test Report

Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

PI/BPSK

Lowest Channel

faf Lovel dim  Offset 4.60 db = RBW 10
be At e SWT 19 ps o VBW 30
SGL Count 1007100

Mode Auto FFT

(@175 Max

i

50 dar

-6 dim—

70 B

CF 826

Span 10.0 MHz

5 MHz 1001 pts
Marker

Type | Ref | Tre |
M1 1

| Function |

T1 1
7 i

Function Result
T

Dafe 22 ALG 2020 221107

Middle Channel

Date. 22 ALG 2020 224514

Ref Lovel Ghm  Offset +.00 g6 w RBW 10
o At OB SWT 10 uc w VBW 30 Mode Auto FFT
S5l Count 1007100
(@155 M
o 15.55 dnm|
20 ¢ = was,2 1z
0 ‘ \ . 2 %
. \ S 033000000 M
0 dsm: . | be3y
-10 dem— ¥
20
and = -
40 dém
50 dg
-6 dim—
MHz 1001 pis Span 10.0 MHz
Type | Ref | Tre | Y-valug | Function | Function Result |
M1 1 g H2
T1 1
T2 1

Highest Channel

Raf Lovel 24.80 GEm  Offsel +.50 b s RBW 100 bHz
fo ALt 0B SWT 19 ps @ VBW 300 kHr

S6L count 190/100

Mode Auta FFT

10 d8r i
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10 dBm—
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\ 1637

20

—

/
40 d8m

50 dar

-6l i —

70 B

CF B46.5 MHz 1001 pts

Span 10.0 MHz

Marker

Function Result

T1 1 B
T2 1

Type | Ref | Tre | X-value 1 Y-valug | Function |
[ 1 845,57 MHL 5 dBm @ down 5,185 Mz

i

Data. 22 ALG 2020 2248 18
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Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel
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Marker [ Marker |
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
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Middle Channel

i
J

Date, 22 ALG 2020 224445
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Marker [ Marker i
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Data 22 AUG 2020 2244 23

Highest Channel

Highest Channel

Raf Level 24.80 dBm  Offset +.60 0B = RBW 100 kHz

Raf Lavel 24.60 dBm  Offset +:60 0B = RBW 100 kHz
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SGL Count 160;/100 SGL Count 106/100
(@377 vax |
S i 14,94 dnm| = mi[) ¥ dnm|
a0 v B44.65100 MM Lo B8, 0 MM
/ ' 26.00 4B e i it e 260,00 diy
0 7 S000000 MHz| u 7 5015000000 MHz
1614 . o)
ods od +
-10 dém—| 0z
20d =
I, I\ e LM~
IR = L
40 dém
=0 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 0465 MHz 1001 pis Span 10.0 MHz GF 546.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 14.94 dgm @ down 5,225 Wz (- 1 B4 13,74 dgm @ down 5,015 MHz |
T1 1 nda 26.00 d8 T1 L ~12.16 dpy nda 26.00 d8
i) i 543,037 M4z 0 factor 1519 Tz 1 -12.23 0 factor 168.6
T ———
" "
’ i J URINNRNLY oo

Date 22 ALG 2020 2247 29

Data, 22 AUG 220 22 48,35
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

Rof Lovel 24.00 dim  OFfset +.00 b = RBW 100 bhT GEm Offset +.00 ob s RBW 100 bHT
b Att 0B SWT 19 y= = VBW 300 kHz  Mode Auto FFT 30 dB SWT 12 p= w VBW 300 4H:  mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
e GLED 1463 dnm| e GLED
= . B0, 26000 MMz oK
e e T 26, A 3 —
ia i By \ 4925000001 L il e
q factor \ / q factor
0ds 0ds
L ]
~10 dém—1 -0 dém—1
20d 20d
=04 50 dar
-6 dBm— -0 clfim—
70 dam 70 da
CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 Y-valug | Function | Function Result | Type | Ret | Tre | 1 ¥-valug | Function | Function Result |
(- 1 14,53 d8m 4,925 Wz (- 1 1230 dgm @ down 5,025 Mz |
T1 1 -11.32 dem 26.00 d8 T1 L ~13.52 dpy nda 26.00 d8
i) i -11.35 dam 0 factor 1682 Tz 1 - ] 0 factor 1
= — =
) AUNRNLY | URINUNNLY o
Date 22 ALG 2020 221530 Data 22 AUG 2020 222035
= ===
Rof Lovel 24.00 dim  OFfset +.00 b = RBW 100 bhT RafLaval 24.60 dim  Offset 4.00 b = RBW 100 bhT
b At I8 SWT 10 = VBW 300%H:  Mode Auto FFT e Att 0B SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
e 15.05 dnm| e GLED 1197 apm)
20 P 20
s T 26.00 dil
10 7 \ SUO0000 Mk ‘” T \
ok / a - |
-10 dam— - -30 dém— : A
20d 20d

=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(- 1 15,05 dam 5.025 Mz (- 1 11.92 dgm @ down 5,235 Mz |
T1 1 11,07 dem 26.00 d8 71 L 14,00 dBm nda 26.00 d8
Tz i -10,.77 dém Tz 1 -14.20 dBm 0 factor 1

i
J

Date, 22 ALG 2020 224357

i
i

Data, 22 AUG 2020 22 43.35

Highest Channel

Highest Channel

Rof Level 24,80 dBm  OFfsel +.00 o0& w RBW 100 kHT Raf Lavel 24.60 dim  Offsel 4:00 ob w RBW 100 bHT
e ant 0B SWT 10 ps w VBW 300%H:  Mode Auto FFT o ALt 3 dB SWT 19 p5 @ VBW 300 kH:  Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@377 vax |
30 dim i A3t dnm i M 1100 dim)
g 64729900 MMz y
% T o S | et oy 3 26.00 4 i H s _ d
i Bur A 5015000000 M) k e \ 5.185000000 MHz
- { Q lactor 1} - Q lactor 1
[ 4 \ 0 |
-10 dém—| 10 dem—
F 7 =
d 20d
\ "
AN i A W ] = o
(AN A= - Ay
40 dém
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 0465 MHz 1001 pis Span 10.0 MHz GF 546.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 847393 M 14.31 dgm @ down 5,015 Wz (- 1 @ down 5185 Mz |
T1 1 W ~11.83 dbm nda 26.00 d8 T1 L nda 26.00 d8
i) i 543,037 Mz -11,71 d 0 factor 169.0 Tz 1 0 factor 1

i
J

Date. 22 ALG 2020 224538

i
i

Data 22 AUG 2020 225044

Sporton International (Kunshan) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56YJ1

Page Number 1 A86 of A223
Report Issued Date : Sep. 14, 2020
Report Version Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/10MHz / DFT-S OFDM

PI/BPSK

Lowest Channel

(=)

faf Lovel dém  Offset dE = RBW
be At R SWT 126 ps w VBW 1

Mode Auto FFT

SGL Count 1007100
(@175 Max

10 dBm—

75 dnm|
Az

a0 di
0810000000 MH:
B4

20

g

40 d8m

50 dar

-6 dim—

70 B

GF 829.0 MHz 1001 pts

Span 20,0 MHz

Marker
| Function |

Function Result |

Type | Ref | Tre |
M1 1 rig8

T1 1
Tz i

Dafe 22 ALG 2020 230817

Middle Channel

Ref Lovel Ghm  Offset +.00 g6 = RBW
o At OB SWT 126 yc = VBW Mode Auto FFT
S5l Count 1007100
(@155 M
0 dei = r--n{_(w &8 dnm|
n N i i - \ dn
10 \ 10098000000 MH:
{ " i
[— J facto \ 33.1
7y t2
! \2
-10 dBm— L
7 )
il A
s AN =
JirHem = =
40 dém
50 dg
-6 dim—
MHz 1001 pis Span 20.0 MHzZ
Type | Ref | Tre | ¥-valug | Function | Function Result |
M1 81 17.68 dan 10,09 MH2
T I 26
i) i 8.3
T ———

Data, 22 ALG 2020 2327 11

Highest Channel

Ref Level 24.80 dEém  Offset 4.60 db w RBW 30
lo At AR SWT 126 45 = VBW

S6L count 190/100

Mode Auta FFT

GOl

0

0 dam /

10 dBm—

2400 dB
10.070000000 MHz
RN

20

=l o

40 d8m

50 dar

-6l i —

70 B

GF B44.0 MHz 1001 pts

Span 20,0 MHz

Marker

Function Result |

Type | Ref | Tre | X-value
M1 1 ] 5

1 Y-valug | Function |
841.562 MH: B

ndB_down

T1 1

iz i

10,07 MHz

i

Date 22 ALG 2020 2327 48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/10MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

Date 72 ALG 2020 2326 48

Data, 22 AUG 2020 232626

= ===
Rof Lovel 24.00 dim  OFfset +.00 b w RBW 300 kT GEm  Offset +.00 ob s RBW 300 bHT
b At B SWT 126 ps @ VBW 1M Mode Auta FFT e Att 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e ™ .60 dnm e 56 anm|
a0 x . A2 LT =
oo fl el o 3 26.00 4 il e Ea"N
10 f BUGBODD MH: " ] \ 9.7300008
! qQ lactor 4 / \
it / fe 3.1 i \
)
-10 dam— 7 ¥ -30 dim—
‘J \
20d 4 —— 20d —
a0 — IRt =
40 dém 40 dim
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 029.0 MHz 1001 pis Span 20.0 MHzZ GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T ! 826463 MH2 0.83 MH2 T L 15:56 <Bm g down 073 MHz |
T1 1 26.00 d8 T1 L 3d8 nda E
i) i 0 factor 24,1 Tz 1 ] 0 factor
= — =
) AUNRNLY | URINUNNLY o
Date 22 ALG 2020 2208 14 Data 22 AUG 2020 2310:09
Rof Lovel 24.00 GBm  OFfset +.00 g6 = ROW 3 RafLaval 24.60 dim  Ofset 4.00 b = RBW 300 kT
b At AR SWT 126 ps w VBW Mode Auto FFT o Att 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e I 17.61 dnm| e ™ GLED 57 anm|
= — 110 Mz oK v | 9030 MMz
fod gl .+ = 26.00 4 > bl V¥ o 2 i)
A ] 9.990000000 MHz " f \ 9.850000000 MHz
~ 83.4) - { \ a1.7
o 7 2 \
v L
~10 dém—1 -0 dém—1 1
] \ \
204 e — -20d —— —
30 A= e = AT =]
40 dém 40 dim
=0 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 17.81 dgm .30 MHz (- 1 B 15.92 dgm @ down .85 MHz |
T1 1 -8.22 dém 26.00 d8 T1 L nda 26.00 d8
i) i -8.39 dam 836 Tz 1 0 factor 547
" "
J J ARIRNLY .

Highest Channel

Highest Channel

Raf Level 24.80 dBm  Offset +.80 0B = RBW 300 bHz

Raf Lavel 24 80 dim

Offset .60 0B w RBW 300 kHz

i
J

Data, 22 ALG 2020 2325 52

e ant B SWT 126 ps w VBW 1 MH:  Mode Auto FFT e At 3B SWT 126 ps w VBW 1 MH:  Mode Auto FFT

SGL Count 160;/100 SGL Count 106/100

(@377 vax |

g " = wMif

20 - _ a4 &0 a4 0 MMz
A s 26.00 | i AV M 2600 di

] 9770000000 MHz 9.770000000 MHz

- / 86 - / 66.4

10 o8 . " h

10 dBm—i - 30 déim—

/ / \

20 d . e 204 =

and = - AT —-=
40 dém 40 dim

=04 50 dar

-6 dBm— 60 dim—

-70 dBm -70 dam-

CF 04,0 MHz 1001 pis Span 20.0 MHzZ GF 544.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |

Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(- 1 841,502 MH2 @ down 0.77 MHz (- 1 1 @ down 077 WHz |
T1 1 §39.885 M nda T1 L E nda 26.00 d8
i) i 8655 Mz 0 factor Tz 1 0 factor

i
i

Data, 22 AUG 2020 23.36.51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/10MHz / DFT-S OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

J

Dafe 22 ALG 2020 231102

J

Dala 22 ALG 2020 2211 58

===
Rof Lovel 24.00 dim  OFfset +.00 b w RBW 300 kT GEm  Offset +.00 ob s RBW 300 bHT
b Att B SWT 126 s w VBW 1M Mode Auto FFT A0 de SWT 128 ps @ VBW  1MH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
2 T ™MI[3] 35 da 14 apmj
- AN T e T = ¥
A By \ 2.970000000 M} " b By Y 97500008
1ar \ 62 f ) Tacto; \
- q lacto \ 52 .4 - fe \
B |
-10 dém—1 -10 dém— f "(
\ / (
20d 20 .
305 = A 30dlbr - = S,
40 dém 40 dim
=04 504
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 029.0 MHz 1001 pis Span 20.0 MHzZ GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-value | Function | Function Result |
(- 1 525 484 MH2 1525 dam [ (- 1 B27.062 MHL @ down 075 WHz |
T1 1 10,58 dBm T1 L 985 MHz nda 26.00 d8
i) i -10.40 dBm 0 factor Tz 1 Mz 0 factor
" ¥

Middle Channel

Middle Channel

J

Data. 22 ALG 2020 232605

Rof Lovel 24.00 GBm  OFfset +.00 g6 = ROW 3 z RafLaval 24.60 dim  Ofset 4.00 b = RBW 300 kT
b At AR SWT 126 ps w VBW = Mode Auto FFT o Att e SWT 126 ux w VBW  1MHD  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e 3 15.65 dnm| e GLED v anm]
20 = X 110 MMz a BAA.5290 MH2
. Do il “ 26.00 diy S e WV Pt o 2 18|
o I l.‘ DUOODD0 MiHz| n # ‘\ 9.0%0000000 MH:
/ \ | q lactar 6
it / \ 35 .0 - fe \ 16.0)
] ! \
1 — < S| L3 -3 m—
10 dBm 7 L\ 10 dém i
2 / 2 / \
20d - 20d T X
T e S e i e T 40 i = —
40 dém 40 dim
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 835,281 MH2 15.85 dam 0.83 MH2 T L 3 : g down 969 MHz |
T1 1 831,345 Mz ~10.28 dBm 26.00 d8 T1 L ~12.35 dBy nda 26.00 d8
i) i 41,175 Mz -10.32 dBm Tz 1 -13,5+4 dam 0 factor
"

i
i

Data, 22 AUG 2020 23:25.40

Highest Channel

Highest Channel

J

Date, 22 ALG 2020 2331 54

Rof Level 24,80 dBm  OFfsel +.00 Gb w RBW 300 KHT Raf Lavel 24.60 dim  Offsel 4:00 db w RBW 300 KHT
e ant B SWT 126 ps w VBW 1 MH:  Mode Auto FFT o Att 30 dE SWT 126y @ VBW  1MHZ  Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@377 vax |
= mi[) 15.21 dim| = mi[) a8 anm]
a0 T 0y 10 MMz L B42 0620 MMH:
e e = J saells. i 2600 dB)| o i i ol B A A 26.00 dB)
w 7 By 2.698000000 M} au Bur \ 9.830000000 MHz
Q lacto \ ; ) lactor A s
- e it e \ 7
|
-10 dém— e
i e it =
L . ST = W
40 dim
=04 50 dar
-6 dBm— 60 dim—
-70 dBm -70 dam-
CF 04,0 MHz 1001 pis Span 20.0 MHzZ GF 544.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 15.21 dgm @ down .60 MHz (- 1 B4%. 062 MAL 12,89 dBm @ down 083 WHz |
T1 1 ~10.87 dbm nda 26.00 d8 T1 L 636.965 M ~13.41 dBy nda 26.00 48
i) i 8,535 Mz 2 dam 0 factor 20.9 Tz 1 248615 Wiz 0 factor
"

i
i

Data, 22 AUG 2020 23.32.59
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/15MHz / DFT-S OFDM

PI/BPSK

Lowest Channel

Rof Lovel 24.00 dem  Offset +.00 db w RBW 30
o At MR SWT 124 s w VBW 1 Mode Auto FFT
S5l Count 1007100
(@15 Max
P GLED 15, 43 anm|
¥ 1 MM
- VA e e R e 0
& y Sl \ .00 db|
7 Bur | 142396000000 ¥
fu— | q factor \
! |
10 dBm— Lo 4
|.‘ |
20 dam- - ‘
-6 dBm—
70 dBm-
CF B31.5 MHz 1001 pis Span 400 MHZ
Marker |
Type | Ref | Trc | | Function | Function Result I
k M1 1 14 5 MF
T1 1
T2 1
-

Dafe 22 ALG 2020 234230

Middle Channel

Ghm  Offset +.00 g6 w RBW 30
o At DB SWT 1264 w VBW 1 Mode Auto FFT
SGL Count 100/100
1Pk Man
20 dam - Miry
K L i ’
AV Wi N herbt e g dn|
10 dBn f Bur \ 14296000000 MH:
- | q lactar \ 8.2
-10 d8m— " —
f
20 4 s
, ! "
e
40 dém
50 dem
-6 dBm—
70 dBm-
CF B36.5 MHz 1001 pis Span 400 MHZ
Marker |
Type | Ref | Tre | | Function | Function Result |
- 2 ndB dowr 4.2
TL 1 ndg
5 1 0 factor

i
J

Date, 22 ALG 2020 215845

Mode Auto FFT

20 dam b, M) .
T e
ik e = 26.00 4
10 . \ 14296000000 Mz
i / ) lactor | 58.0)
7 s
10 dBm— (‘ —
-20 dgm- - E.
V. N O o W

L =
40 dém
50 dg
-6 dBm—
70 dBm-
CF 8415 MHz 1001 pis Span 400 MHZ
Marker
Type | Ref | Tre | | Function | Function Result
(- 1 @ down 14

T1 1

5 1 0 factor

Date, 22 ALG 2020 226834

Sporton International (Kunshan) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56YJ1

Page Number 1 A90 of A223
Report Issued Date : Sep. 14, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/15MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

Ref Level 24.80 dim  Offset 4.80 db = RBW 300 kHz

RafLavel 24.00 dim  Offset 4.80 db = RBW 300 kHz

o At MR SWT 1265w VBW  1MHZ  Mode Auto FFT e Att B SWT 126y @ VAW  1MH:  Mods Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
e V.60 anm| e
= HHG0 M oK
10 ; ! 10 P N
14, 7
ok /
-10 dém—| ",'
-20d — L = -20d
and - S0 = \[.
7
’ 40, dtim
=0 504
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF B31.5 MHz 1001 pis Span 400 MHZ GF 51,5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 14,35 dgm @ down 14,535 Mz (- 1 83,175 MH2 1439 dam @ down 14,386 MHz |
T1 1 11,04 dBm nda 26,00 d8 71 L 978 MMz 11,95 dBm nda 26,00 d8
i) i -11.38 dam 0 factor Tz 1 i 0 factor =
" ¥
J AUNRNLY J J [TTIT] L

Dafe 22 ALG 2020 234319

Dela 22 ALG 2020 224420

Middle Channel

Middle Channel

Spectrum
Raf Level 24.80 dém  Offset 4.80 dB &« RBW 300 kHz

bo ALt B SWT 126 pc @ VBW 1 MH:  Mode Auto FFT

SGL count 100/100

(@175 Wiax

20 dam :'”l” 91 dpvm|

’ o T
A e e e ] T R P 26.00 di)
5 f Bur \ 14.356000000 M)

e \

~10 dém—rt

20d - =

~athod R ——

40 dam

S0

-60 dm—

70 dim

CF B36.5 MHz 1001 pts Span 30.0 MHz
Marker |

Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
(- 1 839.077 MH2 14.91 dgm @ down K}

T1 1 9.067 MHz -1 1dém nde
T2 i 3.423 Mz 5 dam 0 factor

('E
RafLaval 24.60 dim  Ofset 4.00 b = RBW 300 kT
e Att 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT
SGL Count 100,100
[@:iFk Max
20 dBir ™MI[1]
56 D i | A e BN
[ Bwr \
o 1 !
-30 dim— + 7
/ \
-20 dam
/ L
50 dar
-0 clfim—
-70 dim-
GF 536.5 MHz 1001 pis Span 0.0 MHz
Marker |
Type | Ret | Tre | Y-valug | Function | Function Result |
(- 1 14,95 dgm @ down L4416 Mz |
T1 L ~12.37 dbm nda 26,00 d8
T2 i -11.57 dam 0 factor

i
J

Date. 22 ALG 2020 215813

i
%

Data 22 AUG 20200 2357 46

Highest Channel

Highest Channel

Rof Level 24,80 dBm  OFfsel +.00 Gb w RBW 300 KHT Raf Lavel 24.60 dim  Offsel 4:00 db w RBW 300 KHT
foo ALt 30 SWT 126 s & VBW 1 MH: Mode Auto FFT o At 30 dB SWT 128 ps & VBW 1 MH: Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@157 W |
= mi[) 14,39 dnm| = mi[) 14,99 dam)
20 ™ 0240470 MMz L v o Mz
Ak ol | e 26.00 dB AN A \ 26,00 diy
R ] Bur 14.386000000 M} au 7 Bur } 14.296000000 Mt
e i Q facto 8 - | ) lactor | 50,
| I
71 -30 dém— T
ol L Y -20d -
b N ~ S -
— S30THE -
40 dim
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 8415 MHz 1001 pis Span 400 MHZ GF 41,5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | 1 Y-valug | Function | Function Result |
(- 1 14.39 dgm @ down 14,385 MHz (- 1 14.99 dgm @ down 236 i
T1 1 12,02 dbm nda 26,00 d8 T1 L -1 m nda 26,00 d8
i) i 548,433 Mz -11.31 dBm 0 factor Tz 1 248303 Wiz -10,6% dam 0 factor 7
—
" "
4 L J URINNRNLY oo

Data, Z3ALG 2020 00:0031

Data, 23 AUG 2020 00:01 29
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SPORTON LAB.

FCC RF Test Report

Report

No. : FG073101B

FR1 n5/15MHz / DFT-S OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

J

Dafe 22 ALG 2020 234510

Dala 22 ALG 2020 224

&

4

Rof Lovel 24.00 dim  OFfset +.00 b w RBW 300 kT GEm  Offset +.00 ob s RBW 300 bHT
b Att B SWT 126 ps w VBW  1MHz  Mode Auto FFT A0 de SWT 128 ps @ VBW  1MH:  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
20 dam 20 dam _Mi
10 ok N e U] - = S T
[ 7 v ~ Bur )
ok I il J q lactor | 58.1
f |
L 1 /
-10 dem—{ A ~30 dém— | 2|
“ i
-20 3 -20d ‘I
e o ¥ Ly
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF B31.5 MHz 1001 pis Span 400 MHZ GF 51,5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | 1 Y-valug | Function | Function Result |
(T ! 14,356 MHz T L 12.35 dam g down 14,356 MHz |
T1 1 26.00 d8 T1 L ~14.24 nda 26.00 d8
i) i 0 factor Tz 1 213 Mz 0 factor =
" ¥

Middle Channel

Middle Channel

[’E

Rof Lovel 24.00 GBm  OFfset +.00 g6 = ROW 3 RafLaval 24.60 dim  Ofset 4.00 b = RBW 300 kT
b At AR SWT 126 ps w VBW Mode Auto FFT o Att 0B SWT 126 ps e VBW  1MHZ  Mode Auto FFT

S6L Count 100/100 SGL Count 100,100

(@17 Max (@375 Man

e w9 anm) e GLED 1716 apm)
=2 m B91. D150 MMz & ;

P O G VL 26.00 dil A _ ALY
u 14116000000 M) " T T g
s / i / ) lacto 59
Th 1 [
-10 dBm—t T & -40 dém—t -4
{ | .r |

20 d 20 4

109 et / o f \ Y

40 dém

=04 -50 B

-6 dBm— -0 clfim—

-70 dBm -70 dim-

CF B36.5 MHz 1001 pis Span 400 MHZ GF 536.5 MHz 1001 pis Span 0.0 MHz
Marker | Marker |

Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(- 1 13,89 dam 14,116 MHz (- 1 11.46 dgm @ down 14,176 MHz
TL 1 m 26.00 d8 71 L 13,50 dém ndg
Tz i 8.9 Tz 1 -14,37 dBm 0 factor

i
J

Date 22 ALG 2020 2357 22

Data, 22 AUG 2020 235656

Highest Channel

Highest Channel

Ref Lovel 24.80 dBm  Offsel #.00 g6 = RBW 300 7 Ref Lavel 24.00 Gbm  OFset 4.00 06 w RBW 300 bHz
o At 008 SWT 126 pc @ VBW 1MHZ  Mode Auto FFT e ALt 0GB SWT 126uc = VBW LMHz Mods huto FFT
SGL Count 100/100 SGL Count 106/100
(@377 vax |
= 14.52 divm| 2 = Mifi] 11.65 dpm)
20 r A beia sl L " 3407810 MHz
b P [asain | oo o~ 26.00 | 0 i 26.00 di
plic 1 . "By = 14.226000000 M} " 7 7 o “Y 14.296000000 M
| q factor 58.7 " | | s8.0)
0 dsm r \ B { |
10 dem—| - -10 dém—| — i
10 e T §
{ |
= -20d
-20 i / \
P EBY, ¥ N 30 S —rer
40 dém 40 dam
=04 50
-0 daim— 60 déim—
70 dém 70 dain
CF DA LS Mz 1001 pis Span 300 MHZ GF B41.5 MHz 1001 pits Span 9010 Mz
Marker Marker 1
Type | Ref | Trc| X-value |  ¥wvale | Function | Function Result [ | Type | Ref | Tre | %-valie | v-value | Function | Function Result |
- T 3 14.53 dgm | noB down 14,255 V2 (- 1 540,751 MHz 1165 dam | ndb down
T1 2 834.607 MMz ~11.48 dém " nde e L -15.56 dam | _nda
12 1 548.243 MHz -10.99 dBm q factor T2 1 -14.94 dBm Q factor
T

i
J

Date. Z3ALG 2020 00.0236

J

Data 23 ALG 2020 00.05.34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

PI/BPSK

Lowest Channel

Dafa. 23ALG 2020 010121

Ref Lovel 24.00 Gim  Offset +.00 06 w RBW 1 MHT
o At B SWT 57 ps @ VBW 3MHz  Mode Auto FFT
S5l Count 1007100
(@155 M
i I 17.56 anm|
20 ¢ - i
7 2l I =2 Lo - 26.00 dB
10 7 X MINO0OD MH:
0 dsr / \ 412
I \
I \
-10 dBm— - t
20 = = e -
3nd 4
40 g f
50 de
-6 dim—
70 dBm-
CF 034.0 MHz 1001 pis Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
[ 1 5 1789 @ down 50,14 MHz
T1 1 & 26.00 d8
i) i 0 factor
-
] A

Middle Channel

(=)

faf Lovel dBm
be At 0o
SGL Count 1007100

Offset +
SWT

dB = RBW 1 MHz
5.7 ps @ VBW 3 MHz

Mode Auto FFT

(@175 Max

0

0 dame

10 dBm—

% 20.300000000 MH:z

11 dnm)|
1M
4B

41,3

20

-

40 d&m

50 dar

-6l i —

70 B

CF B36.5 MHz

1001 pis

Span 40.0 MHz

Marker

lue | Function |

Function Result |

Type | Ref | Tre |
ML 1

T1 1

iz i

b.L
g25.87
546,1

nd_dowr

1 MKz
7 Mz

nde
q factor

i

Date 23 ALG 2020 012129

Highest Channel

Raf Lovel 24.80 GEm  Offsel +.60 b w RBW 1 MHz
e att IR SWT 575 @ VBW 3MHZ  Mode Auto FFT
S6L count 190/100

Max

20 dim

0

mi[1]

odam

10 dBm—

1,70 divm)|
100 MH:
2400 dB

10260000000 MHz
\ 1A

20 =

a0

40 d8m

50 dar

-6l i —

70 B

CF B39.0 MHz

1001 pis

Span 40.0 MHz

Marker
Type | Ref | Tre |
M1 1

¥-valug | Function |

Function Result |

T1 1

iz i

18.70 dBm ndB_down
Z B

q factor

i

Date 23 ALG 2020 013508
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

(=)

Dafe Z3ALG 2020 010244

Dala 23 ALG 2020 01.05.15

Rof Lovel 24.00 GBm  OFfset +.00 A6 = RBW 1 MHT Gim  Offset +.00 ob w RBW 1 Mz
b At AR SWT 57 s w VBW 3MHz  Mode Auto FFT 0 HE SWT 57 s w VBW 3MHz  Mode Auto FFT

SGL Count. 1007100 SGL Count 100/100

(@17 Max (@375 Man

e x P a7 anm]
= B N i = = aag oK e e 5140 MHz

) 26.00 dil S 2l -
n 7 \‘ 20.140000000 M "
it L 41.2 i
/ ¥
-10 dém—| t t -30 dim—
] \ f h

20 S -20 = |

20 o — 20d e —

and 30 dim— e
-0 dih 0 da

=0 =

-6 dBm— 60 dim—

-70 dBm -70 dim-

CF 034.0 MHz 1001 pis Span 40.0 MHz GF 534.0 MHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(- 1 19,85 dBm 50,14 MHz (- 1 @ down 20,14 Mz |

T1 1 7 dam 26.00 d8 T1 L nda 26.00 d8
i) i 643.51 M2 -5.73 dam 0 factor +1 2 Tz 1 0 factor 417
= — =
) AUNRNLY | URINUNNLY o

Middle Channel

Middle Channel

Date 23 ALG 2020 012051

Data, 23 AUG 2020 01 2020

= ===
Rof Lovel 24.00 GBm  OFfset +.00 A6 = RBW 1 MHT RafLaval 24.60 dim  Ofset .00 A6 = RBW 1 M7
b At AR SWT 57 s w VBW 3MHz  Mode Auto FFT o Att 0 HE SWT 57 s w VBW 3MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e 15,79 anm| e 7 GLED an anm]
2 — ~ Y (FUEITE L = —— CE
f 3 26.00 dB)| 2
ia | h 20 260000000 M L |“ 20. 180000000 MHz
s ‘!I 4.2 i g \ 4.4
4 4 1
10 d8m— T 10 dém—i S— L
204 — = — a0 — -
= 30 g = —
<40 dam
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 036,65 MHz 1001 pis Span 40.0 MHz GF 536.5 MHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | Y-value | Function | Funetion Result |
(- 1 s 18.79 dam 20,25 MHz (- 1 dBm @ down 20,16 MHz |
T1 1 ~7.85 dém 26.00 d8 T1 L 4 dom nda 26.00 d8
i) i ~7.42 dm +1 2 Tz 1 546,01 Wiz -8.65 dam 0 factor 414
" "
J | ARIRNLY .

Highest Channel

Highest Channel

Rof Level 24,80 dBm  OFfsel +.00 G w RBW 1 MHz Raf Lavel 24.60 dim  Offsel 4:00 G w RBW 1 MHz
e ant B SWT 57 ps w VBW 3 MH:  Mode Auto FFT o Att 3 dE BWT 57 s w VBW 3MHZ  Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@377 vax |
= 15,58 dim| = mi[) 16,17 dnm)|
a0 = = s S — - 054.9640 Mz L e =il — 7.0420 MH:
26,00 4B J T dE \ 26.00 di|
" 7 Bwr 20, 1890000000 MHz, W \ 20, 140000000 MH:z|
from Q lactor 1A il _J Q lactor \ 41.0]
4 rf \
i 5
-10 dém—1 1 T -10 dém— 7 T
20 dgm—{— i = — 20d —
ard e Ve
40 dém
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 039.0 MHz 1001 pis Span 40.0 MHz GF 539.0 MHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 824,364 MH2 18 59 dam @ down 20,18 MHz (- 1 5.17 dBin @ down 20,14 Mz |
T1 1 828,331 M ~7.39 dém nda 26.00 d8 T1 L nda 26.00 d8
i) i 64851 M2 0 dam 0 factor +1 4 Tz 1 548 55 iz 0 factor 416

i
J

Date 23 ALG 2020 013821

i
i

Data, 73 AUG 2020 0137 ad
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Report No. : FG073101B

FR1 n5/20MHz / DFT-S OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

(=)

Raf Level 24.80 dim  Offset 4.80 db = RBW I MHz

dém  Offset 4.60 d& = RBW 1 MHz

Dafe Z3ALG 2020 010348

b At AR SWT 57 s w VBW 3MHz  Mode Auto FFT o Att 0 HE SWT 57 s w VBW 3MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
7 707 dnm| GLE
20 dam x a2 ¥ bt o
e e P ~ " - Ao, —
v 26.00 4 e e ] B iy e NN
A T 20,060000000 MF " / By
" / \ 4.1 - / Qlactor
1] = \ 3]
i ("
~10 dém—1 r— T -0 dém—1 r
{ \ f |
204 | \ T | |
and - - 30 - - R
401 dm— 0 d
S0 £
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 034.0 MHz 1001 pis Span 40.0 MHz GF 534.0 MHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Trc | | Eunction | Function Result I Type | Ref | Tre | Y-value | Function | Funetion Result |
(- 1 20,08 MHz (- 1 1525 dam @ down 20,1 MHz |
T1 1 26.00 d8 T1 L nda 26.00 d8
i) i 0 factor +11 Tz 1 54351 Wiz d 0 factor 414
= — =
) AUNRNLY | ] URINUNNLY o

Dala 23 ALG 2020 01.07.09

Middle Channel

Middle Channel

= ===
Rof Lovel 24.00 GBm  OFfset +.00 A6 = RBW 1 MHT RafLaval 24.60 dim  Ofset .00 A6 = RBW 1 M7
b At AR SWT 57 s w VBW 3MHz  Mode Auto FFT o Att e SWT 57 s VBW 3MH:  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e 1736 dnm| e M GLED
= e % E—— = 0400160 MHz o N
& 26.00 di)| e i ) % ~_
10 20.140000000 M "
{ 1.7 " /
9 i e !
} J
“iodem— f = -30 dim— I L
| ~ ]
i " ] |
-z0d = = -20 25 :
30 g = 30 dim = =
A0 e AT daim
=0 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 036,65 MHz 1001 pis Span 40.0 MHz GF 536.5 MHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(T ! 840016 MH2 20,14 MH2 T 1 15.51 dBm nd@ down 20,01
T1 1 5.871 MHz -3.05 dém 26.00 d8 T1 L -8.95 dém nda
i) i 645,01 M2 -8.47 dam 7 Tz 1 -9.85 dam 0 factor
"

J

Date 23 ALG 2020 011548

i
i

Data 73 AUG 2020 011518

Highest Channel

Highest Channel

Date 23 ALG 2020 0137 14

Rof Level 24,80 dBm  OFfsel +.00 G w RBW 1 MHz Raf Lavel 24.60 dim  Offsel 4:00 G w RBW 1 MHz
foo ALt 30 SWT S7ps » VBW 3 MHZ  Mode Auto FFT o At 30 dB SWT S7ps w VBW 3 MHZ  Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@377 vax |
30 dim mif1] 15,20 dim| i M 15.01 dnm|
» = Sr=—— +30 MMz ® x 40,0700 MH:
- 26.00 di i il e e O 26.00 di
a Bwr \ 20.190000000 MHZ| au 7 DODOO0E MHz]
. [ Q lactor | V14| o / Q lactor \ 41.0]
0 = L o i \
4 b i Y
1 v -10 dém—t 4 ‘-
} \ / \
= — 20d - -
e - - =
40 dim
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 039.0 MHz 1001 pis Span 40.0 MHz GF 539.0 MHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 535,543 MH2 18,20 d8m @ down 20,18 MHz (- 1 B840 15,01 dBm @ down
T1 1 828,331 MHz nda 26.00 d8 T1 L 10,64 nda
i) i 64851 M2 0 factor +1 4 Tz 1 X -11.09 d 0 factor
—
" "
’ i J URINNRNLY oo

Data 73 AUG 2020 013645
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=amanas. FCC RF Test Report Report No. : FG073101B

Occupied Bandwidth

Mode FR1 n5: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl /BPSK Pl / BPSK Pl /BPSK Pl /BPSK
Lowest CH 4.48 9.11 13.46 18.54
Middle CH 4.47 9.03 13.46 18.58
Highest CH 4.47 9.05 13.49 18.46
Mode FR1 n5: 99%0BW (MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4.48 4.47 9.09 9.05 13.52 13.46 18.26 18.18
Middle CH 4.48 4.50 9.05 9.03 13.46 13.49 18.34 18.30
Highest CH 4.49 4.47 9.03 9.03 13.52 13.49 18.18 18.50
Mode FR1 n5: 99%0BW (MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 4.48 4.48 9.01 9.03 13.46 13.49 18.42 18.14
Middle CH 4.48 4.48 9.03 9.03 13.43 13.46 18.26 18.34
Highest CH 4.47 4.52 9.05 9.07 13.49 13.49 18.34 18.34
Sporton International (Kunshan) Inc. Page Number 1 A96 of A223
TEL : 86-755-8637-9589 Report Issued Date : Sep. 14, 2020
FAX : 86-755-8637-9595 Report Version . Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

PI/BPSK

Lowest Channel

Ref Lovel 24.00 cBm  Offsel +.00 b w RBW 10
b At R SWT 19 s = VBW 30
SGL Count 100/100
(@15 Max
o 15.67 dnm|
20 d8 : 82746900 S1Hz
1 i i 4475524470 MH2|
0 dame - -
10 d8m— 1 -
20 ¥
A id - = 5
R
40 dEm
50 dem
-6 dim—
70 dim
CF B26.5 MHz 1001 pis Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result |
[ 1 827450 MH. B
TL 1 occ Bw 4475524476 MHz
T2 1

i

Dafe 22 ALG 2020 221056

Middle Channel

=)

faf Lovel 0 dim  Offset 480 di w RBW 10
be At 1R SWT 19 ps o VBW 30
SGL Count 1007100

Mode Auto FFT

(@17 Max

20 dam

0

0 dame -

B6 dmm)|

10 dBm— o

50 dar

-6l i —

A

CF B36.5 MHz 1001 pts

Span 10.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-valug | Function |
L B v

Function Result

562 MH2
T1 1
iz i

Occ Bw

4.465534465 MHz

Date

Highest Channel

Ref Lovel 24.60 dBm  Offsel +.80 0B w RBW 100 bHz
lo At e SWT 19 s VBW 300

S6L count 190/100

Mode Auta FFT

3 mil
20 dam {1

odam

10 dBm—

40 d&m

50 dar

-6l i —

70 B

CF B46.5 MHz 1001 pts

Span 10.0 MHz

Marker

Function Result

Type | Ref | Tre |
L 1

X-value 1
8 M

| Function |
T1 1

iz i

Occ Bw

3

534465 MHz

i

Data. 22 ALG 2020 224812

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC

RF Test Report

Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

Raf Level 24.00 dém

Oifsat +.00 ob = RBW 100 1T Ref Lavel 2400 Gbm  Oset 4.00 A0 w ABW 1L

e art ME SWT 10 pc w VBW 300kH:  Mode Auto FFT e ALt e SWT 0B s m VAW 3 Mode Auto FET

SGL Count 1907100 SGL Count 100/100

(@175 viar (0177 Man

g el & dnm e el T%.96 anm)|

20 02 1 MMz o = 000 MHz
M s S 7 76 MHz A v =Dy W 6 MHz|

% 4475524476 MH i 2, v G + 166 MH

| {
dB. / 4o

[ 1 0 v

-10 dém—| : \

204 -

=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 a 16.45 dBm T 1 14.95 dBm i
TL 1 10:55 df Oce Bw 4475524476 MHz T1 L 10.05 dém Oce Bw 4455534465 MHz
T2 i Tz 1 9,60 ddm

-
J

Dafe 22 ALG 2020 221653

Dala 22 ALG 2020 221502

Middle Channel

Middle Channel

(=)

A0 dBm  Offset +.00 db w RBW 100 kHT
MR SWT 19 ps e VBW J00kH:  Mode Auto FFT
S6L Count 100/100
@ 1Pk Max
e &7 anm)
= LE 100 MM
10 \’ / == 447 470 MHz2
0ds s
-10 dam—
20d
50 o
-6 dBm—
-70 dBm
CF 036,65 MHz 1001 pis Span 10.0 MHz
Marker [
Type | Ref | Tre | 1 ¥-valug | Function | Function Result |
| — i
T1 1 Oce Bw 4475524476 MHz
T2 1

i
J

Date 72 ALG 2020 224438

Spectrur L
Raf Lavel 24.60 dim  Offsel 4:00 0B w RBW 100 bHz

o At 30 de SWT 10 p= & VBW 3 Hz  Mode Auto FFT

SGL Count 166,/100
|

i Mt

10 = — '

ods

-50 dém— /L

20d -

a0 4 AT ad L |-

40 dam

S0 e

-B0 dBm—

70 daim

CF 8965 MHz 1001 pts Span 10.0 Mz
Marker |

Type| Ref | Tre | Y-value | Function | Function Result |
TS 1 13.99 dam | I i

T1 L 10.03 dém B 4435504496 MHz
T2 1 8.21 dim

i
i

Data, 22 AUG 2020 224415

Highest Channel

Highest Channel

Date 22 ALG 2020 2047 21

[m]

A0 dBm  Offsel +.60 0B w RBW 100 KAz 0 0Bm Offset 4:60 0B s RBW 100 KAz

I HE SWT 105 e VBW 300 kH:  Mode Auts FFT 30 B SWT 19 4S = VBW 300 kHr  Mode Auto FFT
SGL count 100/100 SGL Count 166,/100
(@377 vax |
20 d@m Wil 20 dam:

o,

T e R 1486 MH i6 +.AB5531166 MH:
oda £ ods
~10 dém—1 -0 dém—1
-20d - -20d -

\ L A e |
A = i - A
40 dém 40 dim
=04 -50 B
-6 dBm— -0 clfim—

-70 dBm -70 dim-
CF B46.5 MHz 1001 pis Span 10.0 MHz GF 846.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker i
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 15,22 dam T 1 4 1425 dam i
TL 1 8.70 db Occ Bw 4485514486 MHz 71 L .52 dbm Occ Bw 4485524468 MHz
Tz i 9.40 dim Tz 1
i

i
i

Data, 22 AUG 2020 22 48,27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG073101B

FR1 n5/5MHz / DFT-S OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

Ref Level 24.80 dim  Offset 4.80 db = RBW 100

Raf Lavel 24.00 dim

Offset 4.60 db = RBW 100 kHz

b At AR SWT 18 s VBW 30 Mode Auto FFT o Att 0B SWT 1S ps e VBW 300kH:  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
P GLED 14,60 anm| e GLED 1196 anm)
" ¥ W20, 26600 MMz " Ml 021, 39000 MH2
i = s ten i il 476 MH2 T 7 476 MHZ]
1 - - S i . X 4476 MH = 7 , - 1476 MH
0ds - 0 di
-10 dém—1 -10 dém— y “
20d 20d -
3nds = =t
!
400
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T ! 878 T L 11.95 dBm i
T1 1 T1 L 2w 476 MHz
z i = !
" ¥

J

Dafe 22 ALG 2020 221919

Dela 22 ALG 2020 222027

Middle Channel

Middle Channel

Rof Lovel 24.00 dim  OFfset +.00 b = RBW 100 bhT
o At AR SWT 19 s w VBW 300k Mode Auto FFT
SGL Count. 1007100
@ 1Pk Max
g GLED 1463 dnm|
20 |
N e 57— (PO
i o e = e 4.4 1476 MH:
{
0ds -
-10 dam— 7
204 -
| \ o
50 o
-6 dBm—
-70 dBm
CF 036,65 MHz 1001 pis Span 10.0 MHz
Marker [
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result |
(T ! B.258 14,53 dBm
T1 1 9.55 dbm Oce Bw 4475524476 MHz
T2 i 8,57 dm

i
J

Data. 22 ALG 2020 22 4350

Spectrurm

Raf Lavel 24.80 dém
bo Att 30 de BWT
SGL Count 186/100

Offset 4.80 di w RBW 100

[

19 45 @ VBW 300 kHz  Made huto FFT

o577 s

20 dém

Mt

LT

-60 i —

-70 dam:

CF 836.5 MHz
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